



Product Service

# CERTIFICATE

No. Z2 13 05 21860 143

**Holder of Certificate:** **Ledon A/S**

Vestergade 25  
Gram  
6510 Gram  
DENMARK

**Certification Mark:**



**Product:** **Chutes**

The product was tested on a voluntary basis and complies with the essential requirements. The certification mark shown above can be affixed on the product. It is not permitted to alter the certification mark in any way. In addition the certification holder must not transfer the certificate to third parties. See also notes overleaf.

**Test report no.:** 713022800-2

**Valid until:** 2018-05-23

**Date,** 2013-05-31

Page 1 of 2

( Jens Bieserhack )





Product Service

**CERTIFICATE****No. Z2 13 05 21860 143****Model(s):** 600015CG, 600020CG/600025CG, 302180CG**Parameters:**Bock slides:  
Sliding surface of polyethylene.Type No. 600015CG  
Size approx 1640 x 120 x 500 mm 0  
Height 1880 mm  
Space approx 6170 x 3430 mm including safety distance  
Drop height 900 mmType No. 600020CG/600025CG  
Dimensions 1780 x 430 x 720 mm  
Height 720 mm  
Space approx 5280 x 3430 mm including safety distance  
Drop height 580 mmType No. 302180CG  
Size approx 2760 x 430 x 1710 mm  
Height about 1710 mm  
Space approx 6110 x 3430 mm including safety distance  
Drop height 900 mm**Tested according to:**DIN EN 1176-1:2008  
DIN EN 1176-3:2008  
EN 1176-1:2008  
EN 1176-3:2008**Production Facility(ies):**

21860

Page 2 of 2